@Bun BpeciaL

Qualidade e Tecnologia

PECAS

MAQUINA DE COSTURA GALONEIRA CILINDRICA COM
REFILADOR E CATRACA DIRECT DRIVE

SS664ED-33ACX364/FT/RP/UT

WWW.SUNSPECIAL.COM.BR




284y /Machine frame mechanism

4

1.45%




141555 E &84 /Machine frame mechanism

FEg | ARGS | &E&E 2% . FE
No. Part No. | Qty. Description Remark
1 212120002 1 |[#l= Machine frame -
2 | 207010150 | 1 |dhdhE RaEEEHrE 0il seal gasket AEIX
3 211110017 1 [ k& Cover -
4 101010012 1 |wE 0il window -
5 101010013 1 |HERsE 0il seal ring -
6 211010039 1 | ESsaE 0il seal ring N
7 7021A 13 | B SLRETMA =12 Screw M4 L~12 -
8 207010108 1 | Shield -
9 | 207010107 1 [PERR Thread guide -
10 202875 3 |FHE,3.3X46.7X0.8 Washer 23.3X 26.7X0.8 -
11 7010 1 ﬁtﬁlﬁl&%wﬂﬂm L=6 Screw M3 L=6 -
12 | 207010149 1 |[hd=E b Cover HEIK
13 | 207010148 1 |gedl Sewing table -
14 | 211110018 1 [fR Cover -
15 | 211010020 1 |ERESE 0il seal ring -
16 | 207010138 1 | Type plate —~
17 240227 1 | BRBEE, M7 Plug -
18 7019A 23 +$1§9?t§ﬁ;kdﬁfma4 L-8 Screw M4 L=8 -
19 211010021 1 |FPEESTERE Goggle bracket base -
20 | 211010022 1 |[PHESE Goggle bracket -
21 250257 EEEL Goggle -
22 210307 2 [P F56.9X510.5X0.5 Waveform gasket -
23 7066 1 |5h6riB4TDE H3 M4 L=3.5 Axis screw —
24 7062 2 | FPHEEAESK () BE4TM3 L=6 Screw M3 L=6 -
25 | 207010151 Wk Front cover ass. -
26 - 1 | HEBEE TS Pin -
27 | 207010154 1 |BUSRRRE Front cover -
28 - 2 | EERE Waveform gasket -
29 | 207010162 | 1 |Bi=8%k Front cover hinge -
30 4543 2 |AAAMS RSB L4 Screw M4 1=4 —
31 - 1 | SUSEBEEE Screw -
32 7023A 2 | T ESSLIRETMS L=16 Screw M4 L=16 -
33 7017A 1 |+ HEFEE LB L5 Screw M4 L=5 -
34 7008 2 | FrEEEAESLIEETM3 L=3. 5 Screw M3 L=3.5 -
35 250020 1 |BFHSEiR 0il proof cover -
36 250117 4 | HLLHE Machine support -
37 210025 1 (P Shockproof cushion —
38 4802 1 /\ﬁﬁﬁm Nut M4 -
39 | 401040041 | 4 Rivet -
40 | 207010155 | 1 ﬁmﬁaﬁﬁbﬁz Auxiliary block -
41 7011 1 | JFHERAESLIBETM3 L=7 Screw M3 L=7 -
42 240110 1 [BRE, 2087 Plug N
43 | 204010339 1 [BsE Spring N
44 240052 2 | BIRE, THIT Plug —~
45 | 207010152 1 |F4&ES Front sewing plate -
46 7043 4 | FEUTLEREML L=7 Screw M4 L=7 -
47 209636 L 1) Screw -
48 207010146 1 | BHmeE Rear auxiliary sewing plate -
49 | 207010133 1 [ikpha# 0il proof gasket -
50 | 207010132 | 1 |fWsBIIIEES,7X4 Magnet -
51 — 1 |LEDAT LED light —~
52 | 207010128 1 | FEMSAE Side cover ass. -
53 - 1 |Hf§ s Upper side cover -
54 - 1 |HE@ TS Lower side cover -
55 - 2 |EHEMNRES Pin -
56 | 211020011 1 |HBEREH Electrical control box B 3Bk
57 | 404430014 5 |AAAERSLIESIMS 1=30 Screw M5 L=30 -
58 208173 1 [, 1544 Plug B
59 209084 1 | BBE, 19415, 5 Plug -
60 | 120010112 1 LEDZv'Ej’ﬁﬁﬁ LED luminescence panel -
61 | 120010114 1 |LEDRJEHRE LED luminescence panel cover -
62 210003 1 |, 17514 Plug -
63 7082 7 | FEBREALIBaM LT Screw M4 L=7 -
64 | 211010026 1 |3 E% Plastic cover -
65 | 401030138 1 [EBEEdH Electrical control box B EIK
66 303448 4 |[PHEEL4.5X59X0.8 Washer -
67 | 212010031 | 1 [ FEBETEN Guide -
68 | 212010028 1 |FfiTRSRE Bracket -
69 | 212010030 1 |#FTFEERH Guide -
70 | 212010029 1 |[#IFBLAER Guide -
71 250155 1 | JEERk Gasket cover plate -
72 250154 1 [/EHER Cover plate -
73 | 404450002 6 | FFEE A LEEMe L=10 Screw M6 L=10 -




2 5343853/ Thread Guide mechanism




2 3342645 /Thread Guide mechanism

g | AFAHS | BE 2K . #VE
No. Part No. Qty. Description Remark
1 211010005 1 | AERATAE Slack rod frame EZhBTER
2 192120 2 | IRE Thread guide -
3 254009 2 | HREERKR Pressboard -
4 | 211010006 1 | PR Slack rod E3hBILR
5 | 404490006 | 2 |+FAESLEIREI4X10 Self tapping screw N
6 211010034 1 |[E&R Thread guide -
7 211010035 3 [£A: Thread guide -
8 211010036 1 |ifERAEmE Thread guide base -
9 7043 2 | FFHEVIKIRETMA L=T Screw M4 L=7 -
10 7017A 2 | TR ALIRETMA L5 Screw M4 L=5 EZhBTLR
11 303448 2 |FEE;4.5X59X0.8 Washer @4.5X29X0.8 -
12 253536 1 | JRERILR Thread guide =
13 | 204011410 1 | EmRiEL Thread guide -
14 | 204011412 1 | HpgRitgR Thread guide -
15 | 201012712 5 |#MeRA Slack hook EELS
16 | 204010224 1 TR Thread guide -
17 | 204010225 | 1 |&RRELK Sticker -
18 | 204011417 1 | EHBRHEBT Thread guide -
19 | 204011418 1 | $rREEBAT Thread guide -
20 7018A 16 | TFREFEASLIRETMA L=T Screw MA L=7 -
21 7010 5 | FAHEERSKIRETM3 -6 Screw M3 L=6 EELE
22 | 204010240 1 [ Thread guide -
23 | 204010233 1 | EREh&ES Silicon oil box cover -
24 | 204010223 1 | EREmE Silicon oil box -
25 | 404320003 | 2 |EH#52X6 Pin -
26 | 207010248 1 |JR&RITLRCEE Thread guide bracket -
27 7028 1 | FFEE R SLARETNS 1=10 Screw M5 L=10 -
28 | 404450068 4 | FFHEEEKIREIM3. 5 1=4.5 Screw M3.5 L=4.5 -
29 | 206010004 1 |EERA Thread guide -
30 | 206010005 1 | EE&RA Thread guide -
31 | 204011507 1 |JBRSIR Thread guide —~
32 | 207010249 1 |RREKRE Thread guide platform -
33 209645 1 |[$rRERSES Spring -
34 | 204011423 1 | e Thread guide ass. -
35 - 1 |4PEE iR Thread guide -
36 - E 3V Thread guide -
37 - 1 | ZsrER A REATE Screw -
38 - 2 | 4pFRIK SRR Thread guide disc —
39 - 1 | gsreik i Spring -
40 - 1 | RAEREE Adjusting nut -
41 7009 2 | FFEEREASLRETM3 1=4.5 Screw M3 L=4.5 -
42 210307 1 [ERHH 56.9X510.5X0.5 Waveform gasket -
43 4554 3 [AZSH Mg B BRETM3 L=3 Screw M3 L=3 -
44 7066 1 [BbArig4TD6 H3 M4 L=3.5 Axis screw -
45 | 207010030 1 | JRBRNFRBTE Thread guide base -
46 | 204011528 1 | RE/P LR Thread guide -
47 | 101010026 1 | FEERE Screw -
48 | 101010025 2 | k&R Thread guide disc -
49 | 101010024 1 RAE®R Spring -
50 | 207010037 1 | REER Adjusting nut -
51 | 207010746 1 | FEEREE Thread guide -
52 7008 1 | FFEREELIEETM3 1=3.5 Screw M3 L=3.5 -
53 | 211020009 1 [kkBAG Clamp ass. -
54 - 1 |584T Screw -
55 - 1 | BfrE Spring -
56 - 1 | REBHF|IK Plate -
57 - 1 |k Slack plate -
58 - 5 | 3P Washer -
59 - 3 |R&AME GR) Tension spring ass. -
60 - 2 |RAKYH (3D Tension spring ass. -
61 | 207020029 1 |R&E/NFeLRMH4 Tension spring ass. -
62 207068 1 | FrEMEHAE Silicone o0il box 0il cotton -
63 - - |- - -
64 - - |- - -
65 - - - -




3 EBPER 4y /Presser foot mechanism

(RSO0 O

9

(C—(®

Parts For ED

E=aER
Parts For PL

=
Parts For PD




3 EBPER 4y /Presser foot mechanism

g | AFAHS | BE 2K . #VE

No. | Part No. | Qty. Description Remark

1 | 204011101 | 1 |FEHEEIRAT Pressure adjusting screw -

2 | 204011102 1 | B RAR R Pressure adjusting nut -

3 240112 1 |ERFEA Spring -

4 253005-91 1 | RS 4 R Guide block -

5 7025A 2 | TFEREACSLIRETMA L=20 Screw M4 L=20 -

6 206139 1 | EeE Presser foot dog N

7 5118 1 | FFAESSLIRATSMI1/64X40 L=12 |Screw SM11/64X40 L~12 -

8 206157 1 | EFSEEEK Link -

9 5386 2 |[#hfrdB4ID6 H2 SM3/16X32 L=4 |Axis screw -

10 240113 1 | EREAR Spring -

11 | 204011141 | 1 |ERHHESIX414X3 Lip seal ring -

12 - 1 [0fER10X1.8 O-ring -

13 253026 1 | &, Presser bar -

14 253028 1 | ERPE Presser foot cover -

15 | 204011115 1 | EHsWE Sleeve -

16 7010 1 | FFHEEAESKIRETM3 L6 Screw M3 L=6 -

17 257461A56 1 | K56 Presser foot 56 -

257461A64 1 |64 Presser foot 64 -

18 - 1 | ERRET Screw -

19 250084 1 | Hefah B < 0il seal -

20 | 204011120 1 |38 H AT AT 5 Lifter shaft -

21 | 211010064 1 |36 H iR Spacer sleeve -

22 | 204011122 1 |HREREEE SRR Spring -

23 | 204011123 | 1 |HRERBRK Crank -

24 | 204011124 1 |[BEEREE Retaining ring _

25 4515 1 |AAAEELEEIME =14 Screw M6 L=14 -

26 202868 1 |FHE,8.2X514.9X2 Washer @8.2X@14.9X2 A EIK
27 4549 1 | FFEREELREMS L=17 Screw M5 L=17 -

28 4805 1 |SAERM Nut M5 -

29 | 204011129 1 | BB AR Limiting plate -

30 | 404210002 2 |FHEE,6X510.9X1.1 Washer @6X@10.9X1. 1 -

31 | 404450002 2 | FFREEEELIREME L=10 Screw M6 L=10 -

32 | 204011132 1 | FEBATATER Link -

33 4510 3 |AAHEHSKIRETME L=16 Screw M6 L=16 -

34 | 404210005 | 1 |FH@E,6.5X,515X1.9 Washer @6.5X@215X1.9 -

35 | 204011135 1 |HBERATEE Spacer -

36 | 211010055 1 | BB Lever -

37 | 211010041 1 | Crank HHIK
38 4531 1 |AAHBEHSLIBETMS L=12 Screw M5 L=11.5 HHIK
39 | 204011139 | 1 |HREMITIFERFEER Spring -

40 | 302040041 1 | #LPL6-01 Tracheal joint H3IBILR <3
41 202868 1 | F&E,8.2X,14.9X2 Washer 28.2X@214.9X2 EEN S
42 | 211010031 1 | ERE Slack shaft BHIK
43 | 204010007 1 |8 #EigETMA Screw -

44 | 211010007 1 | FALRE Slack shaft H3hBI4R
45 | 401030022 1 | ALREIE Scrank E3hBI4R
46 | 204012302 1 | HBERSE S Cylinder bracket BFREEF
47 | 404610007 1 [FH#4E3.5 Circlip BB
48 | 401030043 1 | FALRATE e R Slack rod base EEE B
49 4543 1 (AN R ERETMA L~ Screw M4 L=4 H3hBILR
50 | 404430007 1 |AAAREELIREIMS L=12 Screw M4 L=12 -

51 | 211020010 1 | RS Electromagnet BZhUZ RE)
52 | 401020001 1 |[AHEIMAL20%25-U Cylinder B 3By S3)
53 | 401020014 1 | SELTRAT Ejector pin B3B8 S3h
54 | 302040042 1 [#3LSL6-01 Tracheal joint BzZhaR S
55 7207 2 | 7N BEIME Nut M6 B E IR
56 | 404430001 | 2 |ANAERESLIBEIME L=12 Screw M6 L=12 BHIK
57 | 211010056 1 | $BH AR Lever HHIX
58 | 401160003 1 | EERSHEAS Cylinder ass. BzhR S
59 | 211010063 1 | HREMTATHER Sleeve -

60 | 404120001 | 1 |JE/EEHES10X415X3 0il seal -

61 | 201010722 | 1 |#Efd510X,15X8 Sleeve -

62 | 201010718 | 1 |EH,10X4,15X16 Sleeve -

63 - - |- - -

64 - - |- - -




.




4 T &84y /Main shaft driving mechanism

FS | A4S | HE K L. %4
No. Part No. | Qty. Description Remark
1 207010401 1 [Bf,14X422X27 Sleeve -
2 202010003 1 | FEHER Sleeve -
3 252043 1 |[TE Pillar -
4 | 202010005 | 1 [Ef§,13X517X20 Sleeve -
5 | 252046-92 | 1 | TFE4&HHEE Crank -
6 4534 2 |[AAFAERLIEETM6X0. 75 L=14 |Screw M6X0.75 L=14 -
7 252044 1 | TEEETH Shaft -
8 | 404710007 | 1 |[¥RIBRHAA6004RZ Bearing -
9 | 250543491 | 1 |#R#F Worm -
10 4547 11 |[AAAMIREEIEETMEX0. 75 L=5 |Screw M6X0. 75 L=5 -
11 240231 1 | PR, 13.2X,19.5X2 Washer 213.2X @19.5X2 —
12 250529 2 |#EAE Bearing sleeve -
13 | 404710008 | 1 |YR¥ABREIAK6204RZ Bearing -
14 | 207010414 1 | EFEPHECF) Timing belt wheel -
15 | 207010415 | 1 |FIZ#560-5M %12 Timing belt -
16 | 202010006 | 1 |FEf#,13X,18X28 Sleeve -
17 | 404710009 1 [RIGERAEZR6304RZ Bearing -
18 4555 1 |[AAARIREEEETMEX0. 75 L=7 |Screw M6X0. 75 L=7 -
19 250514 1 | B Retaining ring =
20 7082 2 | FFHEEAELIRETMA L=T Screw M4 L=7 -
21 4572 3 |AAAMNREEIRETMS L=10 Screw M5 L=10 -
22 | 211010038 | 1 [EHLEEBhER Motor coupling -
23 | 104020012 1 |EE LB, B phdk Motor coupling cushion -
24 | 211020012 | 1 [ERHLEM Motor -
25 4501 7 |AAAERELEEW L-14 Screw M5 L=14 -
26 | 207010426 1 |48 MNFIEPR Timing belt wheel -
27 | 404630001 2 | ALHZEEEAZI28 Elastic retaining ring for holes -
28 | 404710006 2 | BIERHHA&6001-2RS/Z3 Bearing -
29 | 206011623 | 1 |FPEH,12X520X10 Retaining ring ~
30 4514 2 | ANAMR R EIRET M6 L=5 Screw M5 L=5 -
31 | 206011621 1 [&Rd% Thread guide CAM -
32 4543 3 |AAAIMEREIREMA L=4 Screw M4 L=4 -
33 | 207010433 1 [ER&%eH Shaft -
34 | 404620001 | 1 |#FEMEPEAR 12 External circlip -
35 | 204011524 | 1 |HRRESE, 28+H4 Plug -
36 | 207010436 | 1 |FI#H5258-3M %8 Timing belt -
37 | 207020003 | 1 |EHi4EH Main shaft ass. -
38 | 207010404 1 | Tfahih Main shaft -
39 | 207010042 1 | Fei%h Crankshaft -
40 7128 2 |AARAERETIEEM6X0. 75 L=4 |Screw M6X0. 75 L=4 -
41 | 207010043 | 1 | FE&ETHMG Link -
42 - 4 | JFHERAAESLERETMA L=12 Screw M4 L=12 -
43 | 207010044 1 [ERX Positioning fork -
44 - 1| #EEEMe Spring washer -
45 - 1 | FrEEALRAT L8 Screw M4 L-8 -
46 | 207010045 | 1 | FSHIESHFF Drive rod -
47 | 252036-92 1 | FEYBBRLEEMS Eccentric wheel ass. -
48 - 1 | FEEEBEmRLE Eccentric wheel -
49 4547 1 |AAAMIREEIEEM6X0. 75 L=5 |Screw M6X0. 75 L=5 -
50 - 1 | FHEREET Link -
51 - 1 | B4R, 26X 530X 12.6 Needle bearing -
52 240232 1 [ FRME,4.2X,17.5X1.8 Washer 24.2X@17.5X1.8 -
53 201252 1 | FREEHEM Spring washer -
54 4527 1 [ RELIBETVY 1-8 Screw M4 L=8 -
55 252037 1 | BEHESE Adjusting pin -
56 | 404320005 | 1 |EE:H,1.5X7 Pin -
57 240062 1 [F3E,6.3X413X1.5 Washer 26.3X@13X1.5 -
58 4805 1 | NAEEM5 Nut M5 -
59 252039 1 | BHWRE Slider frame -
60 252042 1 [ZTEEsk Slider -
61 | 252045-92 1 [ ek Baffle block -
62 7021A 2 | TR SLIRETMA L-12 Screw M4 L=12 -
63 252047 2 |HiERESREN Shim -
64 | 252040-92 1 | Hr#ssk Baffle block -
65 | 211110019 1 | FER8 Handwheel -
66 4539 2 |AANAMEEEIREIMS L-6 Screw M5 L=6 -
67 | 207010038 1 |FZpH% GMTaD Timing belt wheel -




5. E#HER 4> /Main shaft mechanism




5. E#HER 4> /Main shaft mechanism

g | AFAHS | BE 2K . #VE
No. | Part No. | Qty. Description Remark
1 | 201010805 | 1 [EfE,10X,156X418 Sleeve -
2 7028 2 | FFHEEASKIRETMS L=10 Screw M5 L=10 -
3 4592 1 | AAAMRESIEITME X1 L=14 [Screw M8X1 L=14 -
4 7268 1 | &rAT el e ArEgETMe X 1 Screw M8 X 1 -
5 | 250516B91 1 | H Needle bar crank -
6 404710003 2 | TRIAEREA Bearing -
7 250526B-91 1 |E Sleeve -
8 4555 3 [AAfREEEREIM6 X0, 75 L7 [Screw M6X0. 75 L=7 -
9 201010501 1 | EahdEA Upper shaft ass. -
10 | 201010017 1 | Fdish Upper shaft -
11 | 201010021 1 |[fwOR Eccentric wheel -
12 4514 2 | R EURET M5 L=5 Screw M5 L=5 -
13 | 201010020 1 |%EF Link -
14 | 201010029 1 | EEH Link —
15 | 201010019 1 | fEshiF Drive rod -
16 - 4 | FreEE A SKIRETMA L=12 Screw M4 L=12 -
17 250524 1 | E&hPaER Balancer -
18 250506 1 | EeE Coupling -
19 4534 2 |AAABERLEETMEX0.75 L=14 |Screw M6X0.75 L=14 -
20 4547 12 |AASH M EERETM6 X0, 75 L=5 |Screw M6X0. 75 L=5 -
21 | 211010060 1 |F#H%E% 56T Timing belt wheel -
22 | 211010013 | 1 | LEIEY Shaft -
23 7020A 1 | TFREITEACKIRETM 1=10 Screw M4 L=10 -
24 | 404710008 | 2 |ZR¥ERBHA6204RZ Bearing _
25 250529 2 |BAE Bearing sleeve -
26 | 204011415 | 1 |HkéRiFEE Thread take—up seat -
27 257565 1 | 4p&t Spreader -
28 7021A 1 | TFEFREALSKIRETMA L=12 Screw M4 L=12 -
29 | 202010004 | 1 |¥EFWER, 10X 418X50 Sleeve -
30 - 2 |0ZEIE9X1.8 0-ring -
31 212039 1 | #BEs10X4516X7 Retaining ring ~
32 208173 1 |HRERSE, 15404 Plug -
33 4501 1 |AAHEHLIEETMS L=14 Screw M5 L=14 -
34 4527 1 |WAABEHELES ML L=8 Screw M4 L=8 -
35 201252 1 | REEEEM Spring washer -
36 204107 1 | FRREL4.6X514.2X452.2 Washer @4.6X214.2X 22.2 -
37 | 201010718 | 1 |EMH10X415X16 Sleeve -
38 2193 1 [ASHLIRETSMI1/64X40 L=8 Screw SM11/64X40 L=8 -
39 240201 1 | PiR510X418X8 Retaining ring -
40 253503 1 |k Resh Shaft -
41 210586 1 | BREHRE;10X,19X4 Lip o0il seal -
42 | 404610002 | 1 |HFOFE9 Circlip -
43 206180 1 [ FHE,12.2X519.3X2.2 Washer 212.2X219.3X2.2 -
44 | 201011225 | 2 |BEf,12Xg417X25 Sleeve -
45 254503 1 | st thAs Crank -
46 4805 1 |[NAERMS Nut M5 -
47 240062 1 [F#E,6.3X,13X1.5 Washer 26.3X 213X 1.5 -
48 254504 1 | EFhET R R Pin -
49 | 211010014 1 | BEFhE Shaft -
50 | 201011206 1 | EshEFFEAEH Link and roller group -
51 - 1 | GREHEshEN Link -
52 - L e Roller _
53 254518 1 | EhEA Shaft -
54 | 254516-91 L Spreader bracket -
55 4514 2 |NA M e WRET M5 L=5 Screw M5 L=5 -
56 | 404120001 | 1 |/S/EERE,10X4,15X3 0il seal -
57 7008 2 | FFREIEAESLUEET M3 L=3.5 Screw M3 L=3.5 -
58 | 404210024 | 1 |“F#EH;10.1X,519X2 Washer -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - - |- - -
63 - e - -
64 - - |- - -
65 - - |- - -




0.4H4F 284> /Needle drive mechanism




6.5H4F 284> /Needle drive mechanism

s | AFHAET |(HE 2K . #VE

No. | Part No. | Qty. Description Remark
1 251014-91 1 |&FF Needle bar -
2 206061 1 | &FFFHLL Needle bar connection column =
3 5118 1 | FFAESRSLIRATSMI1/64X40 L=12 |Screw SM11/64X40 L=12 -
4 251016 1 |§HFFEFF Needle bar link -
5 206053 1 | SHFFEA Needle bar link pin N
6 | 402050013 | 1 |¥EFMIARL8X512X11.5 Needle bearing -
7 240101 1 | PEE,8X516X1 Washer 28X @16X1 -
8 | 207010731 1 | FE& i E Sleeve -
9 206010825 1 | FHHESIRAE Sleeve =
10 7019A 4 | TFREEACLIEEIMA 18 Screw M4 L=8 -
11 251018 1 |[$HFRESuhEEER Spring _
12 7020A 2 | TFEF AR SLIEATMA L-10 Screw M4 L=10 -
13 | 179040-05 | 1 |&-FFEEME Felt -
14 206524 1 |[HERT 0il line support -
15 212186 1 |[SZ4ms 0il line -
16 | 257517B56 1 %56 Needle holder 56 -
257517B64 1 |4§F#H64 Needle holder 64 -
17 4554 1 |N7A N B EEETM3 L=3 Screw M3 L=3 -
18 | 402020132 | 3 [#l&F Needle -
19 | 404120003 1 | BN, 7Xs13X3 Lip oil seal -
20 | 207010010 1 [%F#R56 Needle plate 56 -
207010008 1 |&rik64 Needle plate 64 -
21 7009 2 | JFERELEETM3 L-4.5 Screw M3 L=4.5 -
22 | 207020000 1 &R Needle plate support -
23 7011 1 | SKIRETMS L=T Screw M3 L=7 -
24 | 202020007 1 | EREEAs Slider guide group -
25 - 1 &gk Slider -
26 - 1 | BRGE Guide -
27 | 204010629 1 | EZIR Thread guide -
28 234561 1 | §HER iR Thread guide -
29 253593 1 |$rE&RER Thread guide -
30 253517 1 [ SrERERHRE Spring -
31 9070-2 1 | ®hfri84TD4.5 H3.5 M3 L~4 Axis screw -
32 253511 1 |3/ Thread guide -
33 4527 2 |WAAEELIBS ML L8 Screw M4 L=8 -
34 | 201010625 1 |#FFLEE Sleeve -
35 | 201010626 1 |#FTE Sleeve -
36 4554 3 |WSAMIGEEBRETM L=3 Screw M3 L=3 -
37 4522 2 |7 B RETMe L=6 Screw M6 L=6 -
38 231011 1 [oFIpg12.2X2.4 O-ring -
39 | 207010639 1 | FrRHmER Silicon o0il box cover -
40 | 207010640 1 | TREHE Silicon o0il box -
41 | 109011209 1 [W&53Xg5 0il pipe -
42 202175 1 |[JH&ER 0il line -
43 255107 1 | DUEHA 20 B e e Needle cooling felt support -
44 240247 1 | HEHA A Needle cooling felt -
45 - 1 |74 Pin -
46 | 207010006 L E AT Magnet plate -
AT 7035 2 | FHHEEASLIRETM3 L~6 Screw M3 L=6 -
48 252048 1 | %S Lower looper shaft -
49 | 252053-92 1 | FEEE Lower looper support -
50 257566 1 | &4 Lower looper -
51 4538 1 75 A U1 B e MRETMA L6 Screw M4 L=6 -
52 7145 1 |AAHERLRETMS. 5 L=10.5 [Screw M3.5 L=10.5 -
53 7009 2 | FFEEASLIREIMS L-4.5 Screw M3 L=4.5 -
54 | 207010626 2 | EMHE Bushing -
55 | 202010073 1 |[TrEmE&MmE (19.5X11.5X0.5)|0il seal -
56 - - |- - -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - _ - -
63 - - |- - -




1 %R 8B4y /Feed driving mechanism

p

g
|
|
|
|
|
|
|
|
|
|

-
"
|
|
|
|
|




1 %R 8B4y /Feed driving mechanism

g | AFAHS | BE 2K . #VE
No. | Part No. | Qty. Description Remark
1 | 212010005 | 1 [EEEERFHE Crank -
2 252616 1 | HWRE Pin -
3 4547 6 |FAAHNMNEEBETM6X0. 75 L=5 |Screw M6X0. 75 L=5 -
4 207010841 1 | EFERLAERS Pin -
5 212010006 1 | EhiEhige Control rack -
6 4543 5 SN EEBRETM L=4 Screw M4 L=4 -
7 | 207010844 1 TS Pin -
8 | 212010007 1 [Bf8,10X,20X27.5 Sleeve -
9 | 212010008 1 | ZEshEBITEs Shaft -
10 | 212010020 1 |8 ZUBER Calibration board =
11 | 207010811 2 |EFEMH Positioning plate -
12 252613 2 | HEFE Pin -
13 | 207010813 2 | KEH Link —
14 207010836 2 |4 Adjusting nut -
15 | 212010009 2 |HEM Link -
16 | 212010013 1| FEHEE Control rack -
17 4522 6 |AZSAIMEEEREM6 L-6 Screw M6 L=6 -
18 | 207010818 1 | FRELEBE R Crank -
19 4500 2 |WAABERLEEIMS 1=10 Screw M5 L=10 -
20 | 207010820 | 2 |EHFIHHE Pin -
21 211301 2 |BEHKFS6.4X512.5X0.5 Butterfly gasket -
22 | 404490002 | 2 |HrBEEREIM6X0.75 M5 Screw -
23 | 207010823 1 | EhXR EIEE W Crank -
24 | 212010010 1 [Ef84,10X,20X35.5 Sleeve -
25 | 212010011 E=t == Shaft -
26 | 404110003 | 4 |[0EIPE6X1.8 O-ring -
27 | 212010021 1 |BiEF AT Adjusting rod -
28 7019A 2 | TFREITREASLIREIMA L-8 Screw M4 L=8 -
29 240124 4 |FEH,4.2X4510X6.5 Spacer -
30 210171 4 |FRALERE Limiting nut -
31 201185 4 |FHE4.6X59.8X0.8 Washer @4.6X@9.8X0.8 -
32 5084 4 | FFHEEALIEE4TSM11/64X40 L=5. 5Screw SM11/64X40 L=5.5 -
33 7022A 4 | TFREFEALIREIMA L=14 Screw M4 L=14 -
34 | 212010018 1 | EEFRER Calibration board -
35 | 212020003 1 X EmORAY Eccentric wheel ass. -
36 - 1 | BhAE#EEEBA d=25 External circlips -
37 - 1 | ERLERFER Link —
38 - 1 | ERHAROE Eccetric wheel -
39 - 3 | EIhARg 25X 529X 12 Needle bearing -
40 - 1 | FESLEEM Link -
41 | 212020004 1 | ZEhERARORENs Eccentric wheel ass. -
42 - 1 | EFhERRRELE Eccentric wheel -
43 - 1 | ZEFhEkLRENR Link -
44 | 212010019 1 | EREF AT Adjusting rod -
45 - - |- - -
46 - - |- - -
AT - - |- - -
48 - - |- - -
49 - - |- - -
50 - - |- - -
51 - - |- - -
52 - - |- - -
53 - - |- - -
54 - - |- - -
55 - - |- - -
56 - - |- - -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - - |- - -
63 - - |- - -
64 - - |- - -
65 - - |- - -




834t R F 424> /Neele guard & Feed dog mechanism




834t R F 424> /Neele guard & Feed dog mechanism

g | AFAHE | HE 25K . #VE
No. | Part No. | Qty. Description Remark
1 207010901 1 |HiPE A RO Eccentric wheel -
2 4514 6 |/ Mo B EUR4T M5 L=5 Screw M5 L=5 -
3 207010903 1 |Ei#FErFERX Shifting fork -
4 7011 2 | FFHEREASKIREIM3 L=T Screw M3 L=7 -
5 207010905 1 | B0d%HF e RE Needle guard support -
6 207010906 1 |[si#%HH Needle guard -
7 7010 2 | FHHEEMSLIRETM3 L-6 Screw M3 L=6 -
8 | 207010908 | 1 [/E#4HAIRX Shifting fork -
9 | 207010909 | 1 [Ef§,6X459X31 Sleeve =
10 | 207010910 1 | EPetHA Needle guard -
11 | 207010911 | 1 [EfE,6X59X21.5 Sleeve -
12 | 207010912 | 1 |E¥4thExsR Needle guard support -
13 | 207010934 1 | FERRCR Slider —
14 | 207010935 1 | FEEEHRUN Slider -
15 | 207010949 1 | EshARL A RSEN Link -
16 | 207010950 | 2 |35KIEERZhIER Pin -
17 | 207010951 1 | ZFhiEEARSETHRE Bushing -
18 | 207010918 | 5 |#HE Retaining ring -
19 4547 10 | ASFIMNREE BETM6 X 0. 75 L=5 |Screw M6X0.75 L=5 -
20 | 207010920 | 1 |#EM,11X,16X21 Sleeve -
21 [ 207010921 | 3 |Effiz11X,16X25 Sleeve -
22 | 207010922 | 2 |Eff411X416X30 Sleeve a
23 | 207010923 | 1 |EFH:EREEEEH Shaft -
24 | 404430015 | 1 |AANABEHELESIML =25 Screw M4 L=25 -
25 | 207010925 | 3 [Wi%z4X5 Plug _
26 | 109010519 3 |EBHE 0il line -
27 | 207010927 1 | EFRRARE Rocker arm -
28 4543 2 |AANHMREERETM L4 Screw M4 L=4 -
29 | 404430044 | 1 |ANHEHELEETM L-18 Screw M4 L=18 -
30 | 207010930 JEE=1"1 Baffle -
31 4527 2 |AAABEMLIESIML L8 Screw M4 L-8 —
32 252628 1 [ BiR Baffle -
33 4522 1 |AZSH MR ERETMe L=6 Screw M6 L=6 -
34 4527 2 |AANAERSLIEETML L-8 Screw M4 L=8 -
35 | 212020016 1 | FEHAH Feed dog support group -
36 - 1 | =R EEE R Feed dog support Z
37 - 1 | ZEhidRL R B Feed dog support -
38 | 109010505 1 |[JFO#EEs Circlip .
39 | 212020017 1 |EGF4E Feed dog group -
40 - 1 [ ERBF Feed dog _
41 - 1 |[E3HF Feed dog -
42 - 1 | EZFF CPEDAR) Feed dog -
43 - 1 |4E4TM2.6X0. 45 L=5 Screw -
44 | 207010954 1 | EXRBEKETHE Bushing -
45 | 207010955 1 | ERELERINEN Link -
46 | 207010946 | 1 |EiERIEEBEH Shaft -
A7 | 207010947 1 [ BEERATH SHaft -
48 | 207010959 1 | FXERAER Rocker arm -
49 208235 1 |8 512.1X,16X0.3 Washer -
50 - - |- - -
51 - - |- - -
52 - - |- - -
53 - - |- - -
54 - - |- - -
55 - - |- - -
56 - - |- - -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - - |- - -
63 - - |- - -
64 - - |- - -
65 - - |- - -




#B 4y /Lubricanting mechanism

7

R
4|

9.




O ;iFig¥ 43/ Lubricanting mechanism

g | AFAHS | BE 2K . #VE
No. | Part No. | Qty. Description Remark
1 255035-91 L Nozzle -
2 255037 1 | 3EyhigETSM3/16X 32 1=12 Screw SM3/16X32 L=12 -
3 | 401060024 | 5 |Wi®g5XgT 0il pipe -
4 200136 2 |EHkmmERL Pipe joint -
5 202199 10 |WER Pipe clip -
6 200152 3 |1 mugETSM1/4X 40 =15 Screw SM1/4X40 L=15 -
7 255003 1 [§HrammeE 0il pipe -
8 240136 1 |§HHFrThAg Felt -
9 206590 1 |JhaR 0il Mark -
10 4514 1 |AANA N B 4T M5 L=5 Screw M5 L=5 -
11 | 203010247 | 1 |#HFFREIEGERE Felt -
12 257513 1 | &R S YRR Spring -
13 70184 4 |+ ECLIRETMY L=T Screw M4 L=7 -
14 255093 2 | HEMEEL Pipe joint -
15 4531 2 |WAHBEHLIREMS =12 Screw M5 L=11.5 -
16 210200 1 | 3020 Nozzle -
17 | 204011605 1 | ED Filter -
18 107011509 1 | PSR Filter cover gasket -
19 255006 ST 0il pan -
20 107011508 1 |JEEss Filter cover -
21 | 255007-91 1 |BHHE 0il pan -
22 4802 1 | NAiREM Nut M4 -
23 7021A 3 | TFHEITREACKIEETM =12 Screw M4 L=12 -
24 4504 4 |WAAEHSLESIME L=20 Screw M8 L=20 -
25 | 255094-91 1 | BiHE Nozzle -
26 255123 1 |Gk L Pipe joint -
27 5138B 1 | H5heg4TSM3/8 X 28 L=13 Screw SM3/8X28 L=13 -
28 202287 1 [ZHH,09.5X,16.5X2.6 0il seal gasket -
29 | 202010007 REEER 0il tank -
30 | 212010022 1 e 0il pipe -
31 255039 1 | AP EE 0il pipe —
32 255042 1 |[hEFEHE 0il seal -
33 240245 1 | Felt -
34 | 255091-91 1 |HE 0il pump -
35 | 212010023 1 |EwE Felt -
36 | 207010092 1 |[hEEEL 0il tube -
37 | 109011209 | 1 |[E43Xy5 0il pipe -
38 - - |- - -
39 - - |- - -
40 - - |- - -
41 - - |- - -
42 - - |- - -
43 - - |- - -
44 - - |- - -
45 - - |- - -
46 - - |- - -
47 - - |- - -
48 - - |- - -
49 - - |- - -
50 - - |- - -
51 - - |- - -
52 - - |- - -
53 - - |- - -
54 - - |- - -
55 - - |- - -
56 - - |- - -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - - |- - -
63 - e - -
64 - - |- - -
65 - - |- - -




Ba D&

Parts For UT

. i
\ Parts For PD

19 20 21 2

I m,\_ ,
ﬁﬁr

Parts For PD

Sanst

10. 122843 /Under thread trimmer mechanism




10. 122843 /Under thread trimmer mechanism

s | AFHAET |(HE 2K . #VE
No. | Part No. | Qty. Description Remark
1 401070151 1 | UT device -
2 | 207010304 1 |HEE S EE 0il seal gasket -
3 7082 5 | FHEEMSLIRETMS L=T Screw M4 L=7 -
4 7077 2 | FFHEUKIREIMA L=8 Screw M4 L-8 -
5 207010034 1 |BsE Magnet cover .
6 | 207010033 1 |#%,5.5%X2 Magnet -
7 [ 207010032 | 1 |[@EExZHE Magnet bracket -
8 - 1 |B/REMH Hall sensor -
9 7017A 3 | T FREFFEASLIREMA L5 Screw M4 L=5 -
10 | 207010031 | 1 |BREEIHE Hall sensor bracket -
11 | 401030067 1 [H& Wire -
12 | 401030054 1 |HEZR Wire -
13 | 212010012 1 | AZRHER Pushing plate N
14 | 404410001 1 | Bhfri®4TD5 H3 M4 L=5 Axis screw -
15 4500 2 |WAHBEHLIREMS L=10 Screw M5 L=10 -
16 4510 2 |PNAERSKIRETME L-16 Screw M6 L=16 -
17 | 207020028 1 | BYLRERREERA Electromagnet ass. -
18 | 207020036 1 | BeRSHEA Cylinder ass. -
19 - 1 | PR Pushing plate base -
20 4500 1 |AAHEELIREIMS L=10 Screw M5 L=10 -
21 - 1 | BKzhE Shaft -
22 - 1 |WhahAE Sleeve -
23 - 1 | AE Sleeve -
24 - 1 | BYLREREEIEE Electromagnet bracket -
25 - 1 |[#E Retaining ring _
26 4543 5 |AAAMEEEREMA L~ Screw M4 L=4 -
27 | 401060006 L AR Joint -
28 4531 2 |AAABEELIBEIMS 1=12 Screw M5 L=11.5 -
29 - 1 | BfraE Spring -
30 - 1 | B Retaining ring -
31 - 1 ¥ Pushing bar -
32 - 1 |dh4R Crank -
33 - ES S Spring -
34 - 1 | %EFF Link -
35 - 1 | BhAreBET Axis screw -
36 - 2 [BidE Dust cover -
37 - 1 |uEht Nut -
38 - 1 |/SHERMB Nut M8 -
39 | 201012504 | 1 |AZIETREAZEME Cushion pad -
40 | 207010026 1 | BYLREHRNER Electromagnet -
41 | 404510003 1 | /NFgEM8 Nut M8 -
42 | 201012505 | 1 |EZHBIREARRASR Limiting block -
43 4501 1 |AAHBEHELIEETMS L=14 Screw M5 L=14 -
44 | 211010042 | 1 |BYRSHIHEER Cylinder transfer plate -
45 | 211010043 3 |BIRSEEHBIRER Spacer -
46 | 404430005 3 | BEELIEETMS 1=18 Screw M5 L=18 -
47 | 401020001 1 | SEIMAL20%25-U Cylinder -
48 | 302040039 1 |[B:3LPC4-01 Tracheal joint -
49 | 302041330 1[5 8R14rBSLM-01 Muffler -
50 | 204012554 1 |E3hBIRd e A E e ke Bracket -
51 | 109011323 2 | ARUEET GB 951 3.5X25 Wood screw -
52 | 404420004 2 | TFREASLIRETMS 1L-8 Screw M5 L=8 -
53 | 401030013 1 | ZSiEHEIRAFR2000 Air filter -
54 | 404430015 | 2 |AAAEMSLIREIMA L=25 Screw M4 L=25 -
55 | 401030031 1 | ZERHBRAEHS Solenoid valve ass. -
56 | 401160004 1 |BYRSEAH Cylinder ass. -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - - |- - -
63 - e - -
64 - - |- - -
65 - - |- - -




11 %24 /RP Device




11 #4542 8843 /RP Device

FE | A94% [XKE £ s £y
No. | Part No. | Qty. Description Remark
1 | 204012101 | 1 [HLEE Frame -
2 | 201011226 | 2 |ZEMR,12X,17X26 Sleeve -
3 206011620 1 | deMEeEh Shaft -
4 | 204012104 1 | By 0il seal -
5 | 404610002 | 1 |FFOFEES Circlip -
6 206180 2 [ FEE,12.2X,19.3X2.2 Washer 212.2X219.3X2.2 =
7 [ 303010170 | 1 |#HEEEE, 21%H5 Plug -
8 | 206011623 | 1 |#%H,12X,20X10 Retaining ring -
9 4514 2 |RAAMSREEERET M5 L=5 Screw M5 L=5 -
10 254504 1 | #EshEfradime Pin -
11 240062 1 [ ¥FHME,6.3X,13X1.5 Washer 26.3X213X1.5 -
12 4805 1 | AR5 Nut M5 -
13 | 204012113 1 |thi#E Crank -
14 4547 7 [AARAMREEEREIME6X0. 75 L=5 [Screw M6X0. 75 L=5 -
168 | 101010120 | 1 [EBR&HME,12X,17X2.8 Lip 0il seal -
16 | 303011727 | 1 |[#RERZE, 46%HB. 7 Plug -
17 | 204012117 [ 1 [{R0BEkmEs Eccentric wheel -
18 - 1 | EERRhAR, 24X, 28X12.7 Needle bearing -
19 | 204012119 1 | IRShER Link -
20 4555 2 | AABRBEEREN6X0. 756 L=T |Screw M6X0. 75 L=1 -
21 | 204012121 | 1 |BEshEFEE Retaining ring -
22 204022102 1 | Eed RP device ass. -
23 - 1 | RERTA Adjusting bar -
24 - 1 [ AfHEs Nut M6 -
25 | 201011225 | 1 [FEf@,12X,17X26 Sleeve -
26 - 1 [ EERH Adjusting pin -
27 - 2 | T, 5. 3%, 11.4X2 Washer @5.3X@11.4X2 -
28 = 2 | FIETERE Bushing -
29 - 2 | MEHRIAR, 8%, 11X9.6 Needle bearing -
30 4805 2 | ABEEGUS Nut M5 -
31 - 1 | RREE Crank -
32 - 1 | EFEE Link -
33 - 1 | EArRE Presser bar bracket -
34 - 1 [EHF Presser bar -
35 - 1 [Bh6rERET Axis screw -
36 - 1 | #BEH#E Crank -
37 7066 2 | #frsWEID6 H3 M4 L-3.6 Axis screw -
38 - 1 |BEERF Link -
39 = 1 [#k Block =
40 4510 2 |AAABEHELRETEG L~16 Screw M6 L=16 -
41 T025A 1 | TR LT 120 Screw M4 L=20 -
42 4802 1 |[Afme Nut M4 -
43 - 1 [EfriR Positioning plate -
4 7174 2 [ AHLFHERETMS =10 Screw M5 L=10 -
45 - 1 |REET Adjusting screw -
46 - 1 |k E Adjusting nut -
47 - 1 |E#& Spring -
48 | 404610002 | 1 [JFO#sMe Circlip -
49 - 1 [ BEGrERET Axis screw -
50 - 1 |BEFWH Lifting handle -
51 - 1 | REEESERERR3X30 Pin -
52 - 1 [ F#RE,6.2X,14.TX2 Washer 26.2X214.7X2 -
53 - 1 | EREE Waveform washer -
54 - 1 |EE#5AR3X10 Pin -
55 4510 1 |[AAAFEELREN L~16 Screw M6 L=16 -
56 - 1 [ ERxE Roller bracket -
57 - 1 | Efed Pin -
58 4514 2 |AAAMSEEEET M5 L5 Screw M5 L=5 -
59 4568 1 |AAAMERECEMS L-8 Screvw M5 L=8 -
60 - 1 | EFTE Link -
61 - lE i Shaft =
62 - 2 | AHEHBMEX1 Nut M8X1 -
63 - 1 [IESHBHT Rocker -
64 7041 3 [ FFEPKEETNS 1-6 Screw M3 L=6 -
65 - ECE T Bushing -
66 - 1 [RmsAIEZAR Bushing -
67 - 1 | JEZhERET Screw -
68 - 1 |[ERAN Bushing -
69 - 2 | e BhAHR2016 Unidirectional needle bearing -
70 | 406020015 | 1 [ENER Roller -
1 7077 3 [FFPKERETMA 18 Screw M4 L=8 -
72 - EYS Washer -
73 - 1 | F#Hm,82X,158X1.8 Washer 28.2X215.8X1.8 -
74 - 1 |EREy Hand guard -
75 - 4 | FRIEEAESKIRETMS L6 Screw M5 L=5 -
76 - 1 [ REBE Roller -
77 - 2 |[AAANELEETSMI/64X 40 L=11Screw SH9/64X40 1=11 -
78 | 207020020 | 1 |EHEERTR4A Roller ass. -
79 4514 2 |AANANDREEEE U5 =5 Scrow M5 L=5 -
80 | 207010022 | 1 |/EHERTRIHEH Shaft -
81 | 207110021 | 1 |SHERTRITHE Bracket -
82 | 207010020 1 |EERTE Roller -
83 T017A 2 | TFRTFEESARETMS L5 Screw M4 L=5 -
84 | 204012182 | 1 |EERHAERER Link -
85 | 404430001 | 2 [ FEEESIRETMG L=12 Screw M6 L=12 =
86 | 211010045 | 1 |{3EAF Link -
87 4523 4 |AAABEELIRETNG L=35 Screw M6 L=35 -
88 4802 2 [ AfERM Nut M4 -
89 | 404410025 | 2 |HifrAMETD7 H3.2 M4 L~4.3 Axis screw -
90 4510 2 [AAA B IRETEG L=16 Screw M6 L=16 -
91 7207 1| ABEE Nut M6 -
92 | 211010044 1 | ¥ER plate -
93 | 404430001 1 WA EESRREN L=12 Screw M6 L=12 -




12. L #&4:E843/Up thread trimmer mechanism

N

' Parts For DL
. arte For BL |




12. E#E2:E845/Up thread trimmer mechanism

s | ARAES | HE K . FiE
No. | Part No. | Qty. Description Remark
1 | 401020018 | 1 | [L-BYZR3EE CT device -
2 | 401020034 | 1 |[FRZBEE DL device -
3 _ _ - — —
4 _ _ — — —
5 _ —_ — — —
6 —_ — - —_ —_
7 _ _ — — —
8 _ —_ — — —
9 _ —_ — — —
10 - - |- - -
11 - - |- - -
12 - - |- - -
13 - - |- - -
14 - - |- - -
15 - - |- - -
16 - - |- - -
17 - - |- - -
18 - - |- - -
19 - - |- - -
20 - - |- - -
21 - - |- - -
22 - - |- - -
23 - - |- - -
24 - - |- - -
25 - - |- - -
26 - - |- - -
27 - - |- - -
28 - - |- - -
29 ~ - |- ~ ~
30 ~ - |- ~ ~
31 - - |- - -
32 - - |- - -
33 - - |- - -
34 - - |- - -
35 - - |- - -
36 - - |- - -
37 - - |- - -
38 - - |- - -
39 - - |- - -
40 - - |- - -




13028 £ /02 special parts




13028 £ /02 special parts

g | AFAHS | BE 2K . #VE

No. | Part No. | Qty. Description Remark
1 207010049 1 |BUEES B4 Front cover ass. -
2 N 1 |BiEEERE Front cover -
3 7019A 2 | TR ER LIRS M L8 Screw M4 L=8 -
4 207010016 1 | EwRF4E Feed dog group -
5 - E=Y 5 Feed dog -
6 - =S Feed dog -
7 207021001 1 | FEAH Feed dog support group -
8 - 1 | Z3hE R E e R Feed dog support -
9 - 2 | AEs Pin -
10 - E=S S5 Feed dog support -
11 | 207010012 1 &R Needle plate support -
12 | 207010015 D ER= Dust proof -
13 7009 3 |FFEEASLIREIM3 L-4.5 Screw M3 L=4.5 -
14 | 207010013 1 |l Bracket -
15 | 204010017 1 [ BAR Material guard -
16 7017A 3 | T HER LIRS M L5 Screw M4 L=5 -
17 7020A 2 | TFHEFESLIRE M L=10 Screw M4 L=10 -
18 | 207010009 1 |4FiR56 Needle plate 56 -
207010011 1 |§HiR64 Needle plate 64 -
19 | 207010014 1 |BIgEEHBIK Plate -
20 | 403010008 1 | #FBihes/s Beader -
21 | 207010048 1 | BABTE Beader bracket -
22 206460 1 | BUHRIERN Washer -
23 7028 2 | JFEEELEEMS L=10 Screw M5 L=10 -
24 207010017 1 | K56 Presser foot 56 -
207010018 1 | EHe4 Presser foot 64 -
25 | 202010022 | - |4eR#E Plate ass. -
26 - - |- - -
27 - - |- - -
28 - - |- - -
29 —~ - |- —~ —~
30 - - |- - -
31 - - |- - -
32 - - |- - -
33 - - |- - -
34 - - |- = -
35 - - |- - -
36 - - |- - -
37 - - |- - -
38 - - |- - -
39 - - |- - -
40 - - |- - -
41 - - |- - -
42 - e - -
43 - - |- - -
44 - - |- - -
45 - - |- - -
46 - - |- - -
AT - - |- - -
48 - - |- - -
49 - - |- - -
50 - - |- - -
51 - - |- - -
52 - - |- - -
53 - - |- - -
54 - - |- - -
55 - - |- - -
56 - - |- - -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - _ - -
63 - - |- - -




14 B84y /Accessories mechanism

O

26

Vs o




14 B84y /Accessories mechanism

g | AFAHS | BE s e 2 B
No. Part No. Qty. wW Description Remark
1 | 402020005 | 1 | 0il pot -
2 402020010 1 |EHENE 0il pot -
3 | 402020115 | 1 [®3F Funnel -
4 402020080 1 [6-7T8®/F 6#-7# wrench -
5 402020008 1 [8BE&RF 8# wrench -
6 | 402020076 | 1 |AAARTE (1. 5m 1. 5mm Allen wrench -
7 | 204011605 | 1 [yEd 0il filter BEHIX
8 4554 3 |AZSAIMNE B iRETM3 L=3 Screw M3 L=3 E3hBI4R
9 402020132 1 | Hl&H-UY128GAS/118 Needle =
10 | 402020071 1 &% Chain =
11 | 109011323 6 |AWEET GB 951 3.5X25 Wood screw -
12 | 401070002 | 1 [##F320mmiEEE Pull rod -
13 | 401030025 1 | RESHH Speed controller -
14 402020067 1 | —ZFg2 7] () Screwdriver -
15 | 402020066 1 | —=Fuge 7] () Screwdriver -
16 | 402020065 | 1 |[—=F@ZT] (K) Screwdriver -
17 402020064 1 | Tweezers -
18 | 402020086 | 1 |ZB4%EHILE Dustproof cover -
19 212010015 1 | BHFHEEHEESE Parts and instruction manual -
20 | 402020020 | 1 |FZRekAe Thread stand -
21 | 401070129 1 |[HFEK Power line -
22 | 206012015 | 4 | ERAEHRIEETSMI/4X40 Screw SM1/4X40 -
23 | 404510010 4 |7SFIUREESM1/4X 40 Nut SM1/4X40 -
24 YP288 4 | FFOFEE6 E-ring 6 -
25 | 207010147 1 | SHEER Front cover auxiliary pier -
26 | 402020116 1 |2-6mAAHRTF 2-6mm Allen wrench group -
27 - 1 [2mAAHERTF 2mm Allen wrench -
28 - 1 2. 5mmAASHRF 2. 5mm Allen wrench -
29 - 1 |3mANHERF 3mm Allen wrench -
30 - 1 | AmmAANERT 4mm Allen wrench -
31 - 1 |SmANHERTF 5mm Allen wrench -
32 - 1 |6mmAANHRT 6mm Allen wrench -
33 | 207010007 4 | HAREE Tray crash pad -
34 7093 4 | TR EIREIME Screw M5 -
35 206336 4 |ERIER Nat -
36 205764 4 |FERLEERH Tray crash pad -
37 259000 2 | HLLAFERR Machine support plate -
38 | 404210003 | 8 |F#pH,8.5X524X1.5 Flat washer @8.5X@24X1.5 -
39 | 404430026 | 4 |SHRIBRET M8 140 Screw -
40 303448 2 [FHE@;4.5X59X0.8 Washer @4.5X@9X0.8 -
41 7019A 2 | +FEFEASLIREIMA L8 Screw M4 L=8 -
42 | 207010040 1 [ErAHESRR Fabric guide (Left) -
43 | 207010041 1 [ EIAHEAERN Fabric guide (Right) -
44 7031 2 | FEEASLIRETMR. 5 L4 Screw M2.5 L=4 -
45 | 402020104 | 1 |ZF&R% Hook -
46 - - |- - -
AT - - |- - -
48 - - |- - -
49 - - |- - -
50 - - |- - -
51 - - |- - -
52 - - |- - -
53 - - |- - -
54 - - |- - -
55 - - |- - -
56 - - |- - -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - - |- - -
63 - - |- - -
64 - - |- - -
65 - - |- - -




15.338&H#E (1) /33 special parts (1)




15.338&H#E (1) /33 special parts (1)

s
No.

AFHES
Part No.

B
Qty.

B

Description

&

Remark

1

207120078

DT

Frame

\ENEY]

212120026

Hl7%

Frame

2

202040006

156

Presser foot 56

VF80 &5

405030001

JFEfi64

Presser foot 64

7009

FrEREASLIRETM3 L=4.5

Screw M3 L=4.5

W (oo

207010079

&R 56

Needle plate 56

207010080

FriR64

Needle plate 64

207010081

B e

Needle plate bracket

7043

FFEUTRIRETMA L7

Screw M4 1L=7

207020076

15 73 {2 A4

Cylinder side cover assembly

207020082

KR

Side cover

207021001

g ilia

Feed dog support group

ol|©||~|o|an

Py ey

Pin

11

TRORERL I < R

Feed dog support

12

ZAIERLH [ 2 B

Feed dog support

13

207010083

L3

Front cover

14

ERTFA

Feed dog group

16

207020084

E v

Feed dog

16

ZFERT

Feed dog

17

207120085

HIAE & BEAL1F

Front cover assembly

18

L 3=7:3

Cover

19

7018A

20

10D [ [t [t |t |t [t |t |t [ DN [t [t [t [ @3 |1 [ bt | 1t | END [t [t |t [t

TR SKIRETMA L=T

Screw M4 1L=7

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

b6

57

58

59

60

61

62




16.338EH#E (1) /33 special parts (1)

&11 10
o

65 64 14 13 1




16.338EH#E (1) /33 special parts (1)

g | AFAHS | BE s e 2 B
No. Part No. Qty. wW Description Remark
1 4501 2 |AAHERESKIREIMS L=14 Screw M5 L=14 -
2 7010 1 | FFEEASKIRETMS L-6 Screw M3 L=6 -
3 202010033 1 |Bh%E Knife bracket -
4 202040011 1 |3h7 Knife -
5 | 255533910 | 1 |EJIER Pressing plate -
6 502070003 1 | FAkR Knife -
7 207010085 1 [ENI%8 Knife bracket -
8 | 207010086 1 | ERLERAEEH Shaft -
9 | 207010920 | 1 |FEff,11X416X21 Bushing -
10 4539 2 |WZSHIMR B REIME L=6 Screw M5 L=6 -
11 | 207010087 T Crank -
12 4538 2 |AASAMRRERETMe L=6 Screw M4 L=6 -
13 | 202040001 1 |HEN Link —
14 | 207010094 1 |31 i e Pin -
15 | 202010031 1 | R eER Nut -
16 306105 1 | EisEmER Spring -
17 | 207010088 1 | YI73%k Shaft -
18 | 202010043 1 | EFS Pin -
19 | 110010104 | 2 |EHEHL5X10 Pin -
20 | 202040005 1 |[Bf,8X415X12 Bushing -
21 255526 1 | E¥7i9xzhdhis Crank -
22 4514 1 |7 B ESRETMS L=5 Screw M5 L=5 -
23 109011137 1 | HEAES,4X14 Elastic cylindrical pin -
24 7017A 1 | TFHEFREASLIRETMA L5 Screw M4 L=5 -
25 | 207010089 1 | JIEE Base -
26 | 404430013 3 |AAHBEHELBEIMS L=16 Screw M5 L=16 -
27 4500 2 |AAABEELEEMS 1=10 Screw M5 L=10 -
28 | 207010090 1 |BiZESHBIR Plate -
29 303448 2 |FEME54.5X59X0.8 Washer -
30 7018A 2 | TEHETREASLIBETM LT Screw M4 L=7 -
31 | 207020091 1 |WmREHSF Suction pipe —
32 | 303011563 | 2 |F&R@,5.5X414.2X2 Washer -
33 | 202040003 1 |/DEREM Small roller ass. -
34 - 1 [igdTw Screw M4 -
35 - 1 | SERTFHE Spring -
36 - 1 |BERF Wrench -
37 - 1 |BERFIEEIMS Screw MG -
38 - 3 |FPHME,5.3X512X1 Washer -
39 - 1 BRI Bracket -
40 4543 3 |AWAAMEEERETMA L~ Screw M4 L=4 -
41 - 2 |EREE Check ring _
42 - 1 | &R Roller -
43 - 1 | RiERE Spacer bush -
44 - 1 |8 Shaft -
45 - 2 | IFEERAIAR276-94 Bearing -
46 - 4 |4B4%IM4 L6 Screw M4 L=6 -
47 - 1 | BREERE Bracket -
48 4554 1 |A7H My R EEETM L=3 Screw M3 L=3 -
49 - 1 |BRACFFE R Bracket -
50 - 1 |PRALAF Limiting lever -
51 - 1 | EAARIGERSIT Lever -
52 - 1 | EAARE Shaft -
53 - 1 [ EAER Plate -
54 4805 1 |[NAEEMS Nut M5 -
55 - 1 | TR ST PR Shaft -
56 7041 2 | FFHEYTKIREIM L=6 Screw M3 L=6 -
57 - 1 | AR Bracket Z
58 - 1 |FFHERSKIRET M4 L=5 Screw M4 L=5 -
59 - 1 |“PEpE,4.3X4510X1 Washer -
60 - 1 | BB ERESIAT AR Limiting plate -
61 - 1 [ Spring -
62 - 1 |$#E Check ring -
63 240227 1 | BRIBEEE, O%HT Plug -
64 240055 1 | F&@E,3.8X,13X1.4 Washer 23.8X213X1.4 -
65 | 404460006 1 | FFEYIKIRETMS. 5 L=4 Screw M3.5 L=4 -




17.3580E B4 (1) /35 special parts (1)

LA

X

T
/)

i\

£




17.358&H4E (1) /35 special parts (1)

s | AFAS R o &4E
No. Part No. Qty. wW Description Remark
1 257486-56 1 | K56 Presser foot 56 -
257486-64 1 |64 Presser foot 64 -
2 4527 1 |AAABEHELIEETMA L-8 Screw M4 L=8 -
3 207010053 1 | BfEBhE Cover -
4 | 207120057 1 [Pl Frame V80251
212120024 1 |¥FE Frame VF80 & 5
5 | 207010072 | 1 |ERFAER Scaleplate -
6 207010073 1 | ERF AN Regulating stem -
7 7018A 2 | TFREFEASLIREIMA LT Screw M4 L=7 -
8 207010074 1 | E&%8 Plate -
9 207010055 1 &R Needle plate bracket =
10 | 207010050 1 [4F#R56 Needle plate 56 -
207010051 1 |5H#R64 Needle plate 64 -
11 | 207010054 1 |§rREER Needle plate bracket -
12 | 404320009 | 1 |HHEH,4X10 Pin -
13 7017A 4 | TFEAEELIREML L5 Screw M4 L=5 -
14 | 207010056 1 | #EHR Striker plate -
15 7043 2 | FFEEVIKIRETMA L=T Screw M4 L=7 -
16 207010075 1 |Bi&&S Front cover -
17 | 207120058 1 |B0&EE B4 Front cover assembly -
18 - 1 | BUSRERE Cover -
19 303448 2 | PB4 4.5X59X0.8 Washer @4.5X@9X0.8 -
20 | 211010053 1 | ASAK Fabric guide -
21 | 211010054 1 | EBHKR Fabric guide -
22 207020076 1 |4 Cylinder side cover assembly -
23 - 1 |Eff LS Cylinder side cover -
24 | 207021001 1 | FE4AH Feed dog support group -
25 - 2 |EHHE Pin -
26 - 1 | EEHEREEE Feed dog support -
27 - 1 | ZE3hERL A e B Feed dog support -
28 | 207020052 1 | ERTFE Feed dog group —
29 - 1 [ EBERF Feed dog -
30 - 1 | EFhRERTF Feed dog -
31 - - |- - -
32 - S - -
33 - - |- - -
34 - - |- - -
35 - - |- - -
36 - - |- - -
37 - - |- - -
38 - - |- - -
39 - - |- - -
40 - - |- - -
41 - - |- - -
42 - - |- - -
43 - - |- - -
44 - - |- - N
45 - - |- - N
46 - - |- - N
47 - - |- - -
48 - - |- - -
49 - - |- - -
50 - - |- - -
51 - - |- - -
52 - - |- - -
53 - - |- - -
54 - - |- - -
55 - - |- - -
56 - - |- - -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - e - -
61 - - |- - -
62 - - |- - -




17.3580E B4 (2) /35 special parts (2)

14—




17.3581&H4E (2) /35 special parts (2)

g | AFAHS | BE s e 2 B
No. Part No. Qty. wW Description Remark
1 4514 4 |ASH M ERET M5 L=5 Screw M5 L=5 -
2 | 207010059 1 | EVITIREh B AR Crank -
3 | 404510007 1 | /SAUEEIM5}0.5 Nut M5X0.5 -
4 | 404470010 1 |AfsLiER M5X0.5 L=17 Screw M5X0.5 L=17 -
5 204115 1 [ FRE,5X511X1 Washer #5X211X1 -
6 | 179160-05 | 1 [#ZE;5X48XT Bushing -
7 272517 1 | FEER Link -
8 | 207010060 1 | Evi7vyiEsR el e Pin -
9 | 202010031 1 | PEE R Nut -
10 306105 1 | EYiisBE AR Spring -
11 | 207010066 1 |Bf,8X,14X16 Bushing =
12 | 207010061 1 | Ebi7ivriAsk ehas Crank -
13 204585 1 | P ,5.5X510X1 Washer @5.5X210X1 -
14 4805 1 [AFAERMS Nut M5 -
15 255555 1 [¥9 7%k Shaft -
16 | 404450050 1 |AAAERESKIBETMS. 5 L=14 Screw M3.5 L=14 -
17 | 207010062 1 |ETI% Knife bracket -
18 | 207010063 1 |&T7] Knife -
19 | 207010064 1 |37 Knife -
20 | 207010065 | 1 |ZhJJZE Knife bracket -
21 7021A 1 | TEEASKIRETMA L=12 Screw MA L=12 -
22 | 404430007 1 |AANHBEEESLIRETMA L=12 Screw M4 L=12 -
23 | 207010071 1 |[RRE Discharge tube -
24 | 404320014 | 1 |FHE#,3.5X14 Elastic cylindrical pin -
25 4514 1 AN S R4 M5 L=5 Screw M5 L=5 -
26 | 207010067 1 |7 Base -
27 | 404430005 | 4 |AAABEHELEEM =18 Screw M5 =18 -
28 4543 2 |AAIMREEREIMA L~4 Screw M4 L=4 -
29 7018A 2 | TFRETREASLIRETMA L=T Screw M4 L=7 -
30 | 207010069 1 |JIEEH% Cover -
31 | 207010070 1 | BREEEL Suction pipe joint -
32 | 207010077 1 | 7] B s B i Gasket -
33 - 1 | PSLeM5AD-SS& 4k PSL6M5AD-S -
34 240123 RS Shockproof pad -
35 - - |- - -
36 - - |- - -
37 - - |- - -
38 - - |- - -
39 - - |- - -
40 - - |- - -
41 - - |- - -
42 - - |- - -
43 - - |- - -
44 - e - -
45 - - |- - -
46 - - |- - -
AT - - |- - -
48 - - |- - -
49 - - |- - -
50 - - |- - -
51 - - |- - -
52 - - |- - -
53 - - |- - -
54 - - |- - -
55 - - |- - -
56 - - |- - -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - - |- - -
63 - - |- - -




18 BB B4k 533 EBIER4Y (1)/Presser foot & trimming controlled by motor mechanism(2)

", ’V

37

I,

Q-0

O/

4 46 4 34 4

o) ) o

N

@, <
03

ANUY Y o

ﬂ./ v ‘b
-
Al




18 BB B4k 533 EBIER4Y (1)/Presser foot & trimming controlled by motor mechanism(2)

g | AFAHE | HE s &
No. Part No. Qty. wW Description Remark
1 211010065 1 | HRERHR Crank -
2 | 211010098 1 | BT B e Pin -
3 211010092 1 | REHITAHENS Spring -
4 4805 5 [AfIRBIMS Nut M5 -
5 303010004 1 |[NAUERESM15/64X 28 Nut SM15/64X 28 -
6 | 211010072 1 | HREBREATAT X Bracket -
7 | 404450002 | 2 |FFREEIREKIRETME L=10 Screw M6 L=10 -
8 7058 10 | ®hArE8%ID7.5 H3 M5 L=4 Anxis screw -
9 211010073 1 | BERERSFLAT NEFF Link -
10 | 211010075 1 | BRI NET Link -
11 4504 1 |AAHBEHSLIEETME L=20 Screw M8 L=20 -
12 | 211010066 1 | HRERTA Lever -
13 | 211010089 1 | REHER Presser block -
14 | 404410016 2 | BhAr8EETDS H3 SM15-64X 28 L=9, § Anxis screw -
15 | 306010016 1 | HBERATAERA Link -
16 | 211010069 | 1 [JAFEMISNFTF Lever -
17 | 211010081 1 | BERREEE Crank -
18 | 211010070 1 | REAREH Shaft -
19 4573 2 |AAAEELESIMS L5 Screw M4 L=5 -
20 | 211010079 | 1 |MEREHRFZE Bracket -
21 | 404410001 1 [®hAr884TD5 H3 M4 L=5 Anxis screw -
22 4500 2 |AAAEHELIBEIMS L=10 Screw M5 L=10 -
23 | 211010074 1 | HRERIRshER Drive block -
24 4514 3 |HASH Y e UE4ET M5 L=5 Screw M5 L=5 -
25 | 302010012 | 2 |BUZREKEh&hEErhEk Cushing -
26 | 211010087 1 | BYLREH Shaft -
27 | 211010076 | 1 |BUREMrEE Spring -
28 4529 4 |AAABEHELEEMA 1=16 Screw M4 L=16 -
29 | 401010099 1 | BYER 530 K AL Motor mE
30 | 404440016 2 |[RAHMEEERETM6X0. 75 L=6 |Screw M6 X0.75 L=6 -
31 | 211010086 1 | BYERH R Cam ~
32 | 211010071 | 4 [Ef§48X410X10 Bushing -
33 | 211010088 1 |HEHLE Motor bracket -
34 | 211010085 1 | JIBR0 e A S R B Adjusting block -
35 240062 1 |F#pE,6.3X,513X1.5 Washer @6.3X@213X1.5 -
36 4510 2 |WAFEELIBEIME L=16 Screw M6 L=16 -
37 | 204010007 ERES T T Screw —
38 - 1 | PAERHEIR Bracket N
39 4531 1 |AAAEHESLIBETMS L=12 Screw M5 L=11.5 -
40 | 211010082 | 1 |BYLRIKEhIRE Crank -
41 | 211010078 1 | BYLRIKGhHNEN Link -
42 | 211010077 1 | BIRIKBHIR Drive block -
43 | 404430013 | 1 |AAABEHELESING 1=16 Screw M5 L=16 -
44 | 211010083 1 | BYZRELEiR Crank =
45 | 211010084 | 1 |BusR&hiLshth Drive block -
46 | 211010090 1 | EAEM5 X 60 Screw bolt -
47 | 211010080 1 | MERHER Bracket -
48 | 212010027 1 [HEHLSEZE R Pad -
49 - - |- - -
50 - - |- - -
51 - - |- - -
52 - - |- - -
53 - - |- - -
54 - - |- - -
55 - - |- - -
56 - - |- - -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - - |- - -
63 - - |- - -
64 - - |- - -
65 - - |- - -




19 B B2 55 FEBDER 4 (2)/Presser foot & trimming controlled by motor mechanism(2)

BESR
Parts for QIXING




19 B B2 55 FEBDER 4 (2)/Presser foot & trimming controlled by motor mechanism(2)

AFHES
Part No.

B
Qty.

B

Description

&

Remark

401070170

HLAE LA

Electrical control box

212010032

FrE

Cover

4531

PIZN A I HESLARGTMS L=12

Screw Mb L=11.5

4529

WA B H:LIREIMA L=16

Screw M4 1L=16

212010033

T il

Shaft

211010096

Rl AL R 5 o

Flange

401010100

8L

Motor

211010095

BEFR

Hand wheel

4514

7S A 3 B e R4 M5 L=5

Screw Mb L=5

Slw|co|~1|o | s || po | E:ﬁg

Screw M5 L=30

404430014

—
| ]

[ O DN 2= |t | bt | b=t | [ |3 |t

WA L IRETME L=30

—
o]
|

—
w
|

—
'S
I

—
[$)]
|

—
>
|

—
-]
1

—
=4}
1

—
©
|

5
(=}
|

[\
—
|

N
\C]
1

N
w
|

[\
~
|

[\~
[4)]
|

DN
[=2]
1

[\
-3
1

DN
>3]
|

[N
©
|

w
(=]
|

w
—
I

w
[\
|

w
w
|

(3%)
~
|

(4]
o
[

w
2]
[

w
=3
|

(o]
©
|

(o]
©
|

S
o
[

N
=
|

NS
DN
1

RS
w
|

>
=
[

S
(4]
[

NS
[«2]
|

R
-3
|

R
[o o]
|

RS
©
I

(1]
[=]
|

[$)]
—
|

[$)]
(3]
|

(9]
w
|

an
N
1

(%))
34
1

(%]
[+}]
|

o]
=3
|

(9]
©
|

[4)]
©
1

[o2]
[=]
|

[o7]
—
|

D
[
|

[=2]
w
1

[o2]
™~
1

[=2]
a
|




Prazo de validade do produto: Indeterminado

Pais de Origem: China

SAC - SERVICO DE ATENDIMENTO AO CLIENTE

0800 660 6000
assistencia@sunspecial.net.br;

Importado e Distribuido por:

N )
* 4 Nun Bpecia l
Qualidade e Tecnologia
CNPJ: 05.013.910/0001-22
Endereco: Rua da Gracga, 577
Bom Retiro — Sado Paulo — SP
Fone: (11) 3334.8800
www.sunspecial.com.br



mailto:assistencia@sunspecial.net.br
http://www.sunspecial.net.br/

